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HUA\.r;r'é FCC Test Report of MU736

1 Appendix 1A: Transmitter Output Power
1.1 Conducted Power of Transmitter

RF Output Power (Conducted)

Channel128(L) Channel192(M) Channel251(H)
TEST CONDITIONS 824.2MHz 837.0MHz 848.8MHz
dBm dBm dBm
Thom / Vnom Measured Limit Measured Limit Measured Limit
GSM/TM1 31.93 38.5 32.08 38.5 32.12 38.5
GSM/TM2 26.39 38.5 26.45 38.5 26.58 38.5
Channel4132(L) Channel4182(M) Channel4233(H)
TEST CONDITIONS 826.4MHz 836.4MHz 846.6MHz
dBm dBm dBm

Thom / Vnom Measured Limit Measured Limit Measured Limit
UMTS/TM1 23.71 38.5 23.39 38.5 23.21 38.5

Casel 23.46 38.5 23.13 38.5 22.87 38.5

Case2 22.22 38.5 21.85 38.5 21.61 38.5

UMTS/TM2

Case3 21.87 38.5 21.53 38.5 21.29 38.5

Case4 21.58 38.5 21.28 38.5 21.01 38.5

Casel 22.38 38.5 21.79 38.5 21.53 38.5

Case2 20.33 38.5 19.98 38.5 19.77 38.5

UMTS/TM3 Case3 21.11 38.5 20.77 38.5 20.58 38.5
Case4 20.91 38.5 20.48 38.5 20.43 38.5

Caseb 22.56 38.5 22.15 38.5 21.99 38.5

Report No: Confidential Information of Huawei. Pagel, Total166

SYBH(Z-RF)008112012-2001

No Distribution without Written Permission




SO

-

Huawel FCC Test Report of MU736

1.2 Effective Radiated Power of Transmitter (ERP)

Test Mode Freq. Meas. Substitution SGP Substitution | Cable | Substitution FCC | Result

[MHZz] Level Antenna [dBm] Gain [dBi] Loss Level (ERP) limit

[dBm] Type [dB] [dBm]

[dBm]

GSM/TM1 824.2 32.78 Dipole Ant. 36.16 -2.75 0.6 32.81 38.5 Pass
GSM/TM1 | 837.0 | 32.93 Dipole Ant. 36.2 -2.87 0.6 32.73 38.5 Pass
GSM/TM1 848.8 32.97 Dipole Ant. 36.22 -2.85 0.6 32.77 38.5 Pass
GSM/TM2 | 824.2 | 27.24 Dipole Ant. | 30.39 -2.75 0.6 27.04 38.5 Pass
GSM/TM2 837.0 27.3 Dipole Ant. 30.57 -2.87 0.6 27.1 38.5 Pass
GSM/TM2 | 848.8 | 27.43 Dipole Ant. | 30.68 -2.85 0.6 27.23 38.5 Pass
UMTS/TM1 | 826.4 24.56 Dipole Ant. 27.71 -2.75 0.6 24.36 38.5 Pass
UMTS/TM1 | 836.4 24.24 Dipole Ant. 27.51 -2.87 0.6 24.04 38.5 Pass
UMTS/TM1 | 846.6 | 24.06 Dipole Ant. | 27.31 -2.85 0.6 23.86 38.5 Pass

Note: a, For getting the ERP (Efficient Radiated Power) in substitution method, the following
formula should be taken to calculate it,

ERP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBi]

b, SGP=Signal Generator Level
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2 Appendix 2A: Transmitter Output Power
2.1 Conducted Power of Transmitter

RF Output Power (Conducted)

Channel512(L) Channel661(M) Channel810(H)
TEST CONDITIONS 1850.2MHz 1880.0MHz 1909.8MHz
dBm dBm dBm
Tnom / Viom Measured Limit Measured Limit Measured Limit
GSM/TM1 29.52 33 29.37 33 29.27 33
GSM/TM2 25.82 33 25.65 33 25.49 33
Channel9262(L) Channel9400(M) Channel9538(H)
TEST CONDITIONS 1852.4MHz 1880.0MHz 1907.6MHz
dBm dBm dBm
Tnom / Viom Measured Limit Measured Limit Measured Limit
UMTS/TM1 23.55 33 23.09 33 22.98 33
Casel 23.53 33 23.07 33 22.98 33
Case2 22.77 33 22.31 33 22.22 33
UMTS/TM2
Case3 22.18 33 21.72 33 21.65 33
Case4 21.95 33 21.53 33 21.39 33
Casel 22.19 33 21.81 33 21.72 33
Case2 20.69 33 20.13 33 20.08 33
UMTS/TM3 Case3 21.41 33 20.97 33 20.91 33
Case4 20.99 33 20.46 33 20.31 33
Case5 22.12 33 21.91 33 21.82 33
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2.2 Peak-to-Average Ratio

Peak-to-Average Ratio

Channel512(L) Channel661(M) Channel810(H)
TEST CONDITIONS 1850.2MHz 1880.0MHz 1909.8MHz
dB dB dB
Thom / Vinom Measured Limit Measured Limit Measured Limit
GSM/TM1 0.5 13 0.5 13 0.4 13
GSM/TM2 3.0 13 31 13 31 13
Channel9262(L) Channel9400(M) Channel9538(H)
TEST CONDITIONS 1852.4MHz 1880.0MHz 1907.6MHz
dB dB dB
Thom / Viom Measured Limit Measured Limit Measured Limit
UMTS/TM1 3.42 13 3.29 13 3.22 13
Casel 3.44 13 3.42 13 34 13
Case2 412 13 4.2 13 4.05 13
UMTS/TM2
Case3 4.62 13 4.53 13 4.48 13
Case4 4.6 13 4.62 13 4.56 13
Casel 5.46 13 5.36 13 5.3 13
Case2 5.32 13 5.62 13 6.05 13
UMTS/TM3 Case3 6.02 13 6.04 13 5.96 13
Case4 6.52 13 6.54 13 6.29 13
Case5 5.32 13 5.24 13 5.23 13
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2.3 Effective Isotropic Radiated Power of Transmitter
(EIRP)
Test Freq. Meas. Substitution SGP Substitution Cable Substitution FCC Result
Mode [MHZ] Level Antenna [dBm] Gain [dBi] Loss Level (EIRP) limit
[dBm] Type [dB] [dBm]
[dBm]
?fﬂ'\f/ 1850.2 | 32.52 Horn Ant. 28.82 45 1 32.32 33 Pass
GSM/
™1 1880.0 32.37 Horn Ant. 29.02 45 1 32.52 33 Pass
GSM/
™1 | 1909.8 | 3227 Horn Ant. 28.27 4.8 1 32.07 33 Pass
GSM/
™2 1850.2 28.82 Horn Ant. 25.12 45 1 28.62 33 Pass
GSM/ 1
™2 880.0 28.65 Horn Ant. 25.26 4.5 1 28.76 33 Pass
GSM/
™2 1909.8 28.49 Horn Ant. 24.49 4.8 1 28.29 33 Pass
UMT
S/TM | 18524 | 26.55 Horn Ant. 22.85 4.5 1 26.35 33 Pass
1
UMT
S/ITM 1880.0 26.09 Horn Ant. 22.74 45 1 26.24 33 Pass
1
UMT
S/TM | 1907.6 | 25.98 Horn Ant. 22.28 4.8 1 26.08 33 Pass
1
Note: a, For getting the EIRP (Efficient Isotropic Radiated Power) in substitution method, the

following formula should be taken to calculate it,

EIRP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBi]

b, SGP=Signal Generator Level
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3 Appendix 3A: Transmitter Output Power

3.1 Conducted Power of Transmitter

RF Output Power (Conducted)
Channel 1312(L) Channel 1412(M) Channel 1513(H)
TEST CONDITIONS
1712.4MHz 1732.4MHz 1752.6MHz
dBm dBm dBm
Tnom /Vnom Measured Limit Measured Limit Measured Limit
UMTS/TM1 23.31 30 23.23 30 23.19 30
Casel 23.26 30 23.22 30 23.11 30
Case2 22.48 30 22.41 30 22.34 30
UMTS/TM2
Case3 21.87 30 21.82 30 21.76 30
Case4 21.68 30 21.54 30 21.47 30
Casel 22.09 30 22.05 30 21.99 30
Case2 20.21 30 20.33 30 20.27 30
UMTS/TM3 Case3 21.16 30 21.06 30 21.05 30
Case4 20.49 30 20.62 30 20.55 30
Case5 22.21 30 22.05 30 21.99 30
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3.2 Peak-to-Average Ratio

RF Output Power (Conducted)
Channel 1312(L) Channel 1412(M) Channel 1513(H)
TEST CONDITIONS
1712.4MHz 1732.4MHz 1752.6MHz
dB dB dB
Tnom / Vnom Measured Limit Measured Limit Measured Limit
UMTS/TM1 4.04 13 3.97 13 4.03 13
Casel 3.73 13 3.65 13 3.94 13
Case2 3.64 13 3.48 13 3.76 13
UMTS/TM2
Case3 3.44 13 3.25 13 3.54 13
Case4 3.39 13 3.27 13 3.58 13
Casel 35 13 3.46 13 3.73 13
Case2 3.33 13 3.06 13 3.63 13
UMTS/TM3 Case3 3.49 13 3.38 13 3.75 13
Case4 3.21 13 3.15 13 3.59 13
Caseb5 3.66 13 3.54 13 3.77 13
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3.3 Efficient Isotropic Radiated Power (EIRP)

Test Freq. Meas. | Substitution SGP Substituti | Cable | Substitution | Limit | Result
Mode [MHZ] Level | Antenna [dBm] | on Gain Loss Level [dBm]

[dBm] | Type [dBI] [dB] (EIRP)

[dBm]

H:\LATS/T 1712.4 26.31 | Horn Ant. 22.61 4.5 1 26.11 30 Pass
WMTST | 17304 | 2623 | Hom Ant, 2279 | 45 1 26.29 30 | Pass
WMTST 1 17506 | 2619 | Hom Ant. 2219 | 48 1 25.99 30 | Pass
Note: a, For getting the EIRP (Efficient Isotropic Radiated Power) in substitution method, the following

formula should take to calculate it,
EIRP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBi]

b, SGP=Signal Generator Level
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4 Appendix 1B: Occupied Bandwidth
4.1 Result Table

Test Mode RF Channel Occupied Bandwidth [kHz] Verdict
128 246.79 Pass
GSM/TM1 192 243.59 Pass
251 240.38 Pass
128 240.38 Pass
GSM/TM2 192 243.59 Pass
251 241.99 Pass
Test Mode RF Channel Occupied Bandwidth [MHz] Verdict
4132 4.05 Pass
UMTS/TM1 4182 4.07 Pass
4233 4.05 Pass
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4.2 Channel 128 (GSM/TM1:GPRS/GSM)

® *RBW 10 kHz Marker 1 [T1 ]
% VBW 30 kHz 26.98 dBm

Ref 35 dBm Att 30 dB SWT 40 ms 824.196794872 MHz
Offget 129 aB oBW246.794874795 kHz
30 TEmMp [T T TT b3 QU
14.37 aen||EM
824a.078204128 MHz
LY < [~20 f i Temp |2 [T1 ofw]
L T ‘u"{ o2 14.54 dBn

-5 n
LVL
w 824.325000000 MHz

f k

B W'
-20 M 3DB

[—-30

--40 T L m

[--60

Center 824.2 MHz 100 kHz/ Span 1 MHz

NDate: 14.NOV.2012 20:54:32
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4.3 Channel 128 (GSM/TM2:EDGE)

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz 25.70 dBm
Ref 35 dBm Att 30 dB SWT 40 ms 824.264102564 MHz
Offget 12]9 dB OBW240.3846194385 kHz
[—30 T Temp |1 TTTL Ofw,
14.36 aen|EM
. " 824.08141(Q256 MHz
Y - [20 f Temp |2 [T1 OHW]
LVL
L T2 824.321794872 MHz
Al o
3DB
[—-60
Center 824.2 MHz 100 kHz/ Span 1 MHz
Nate: 14 _NOV.2012 21:03:18
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4.4 Channel 4132 (UMTS/TM1: WCDMA)

® *RBW 50 kHz Marker 1 [T1 ]
% VBW 500 kHz 6

.60 dBm
Ref 35 dBm Att 30 dB ¥ SWT 500 ms 828.002564103 MHz
Offget 1249 dB OBW 4.0544871179 MHz
—30 Temp T OHW T
-d.72 aem|EM
8744.380769231 MHz
EEEY |20 Temp |2 [T1 OHW]
aaxcal ~d.95 aBm
LVL
8748.435254410 MHz
—10 T
It pfiosfestond e
T Ir2
L, ]
—-10 / \
20 [ \ 3DB
--30 W&\",}f% \iﬂ:\\
——40
—-50
—-60
Center 826.4 MHz 1 MHz/ Span 10 MHz
Nate: 14 _NOV.2012 21:08:04
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4.5 Channel 192 (GSM/TM1:GPRS/GSM)

® *RBW 10 kHz Marker 1 [T1 ]
% VBW 30 kHz 27.44 dBm

Ref 35 dBm Att 30 dB SWT 40 ms 836.966346154 MHz
Offget 12J]9 dB OBW243.589743590 kHz
-30 = — ———

14.71 aem | M
s8d6.878209128 MHz

Temp [2 [T1 OHW]

T2 11.93 dBm
LVL
8317.121794872 MHz

—-60

Center 837 MHz 100 kHz/ Span 1 MHz

Nate: 1T4.NOV.2012 20:54:46
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4.6 Channel 192 (GSM/TM2:EDGE)

® *RBW 10 kHz Marke
* VBW 30 kHz

r

1 [T1 ]

24.94 dBm
Re f 35 dBm Att 30 dB SWT 40 ms 836.979166667 MHz
Offget 1219 dB OBW243.589743590 kHz
—30 Temp [T LT L Ogwr
.39 den|EM
836.878209128 MHz
EEE - |20 Temp |2 [T1 OHW]
.05 aBm
LVL
837.121794872 MHz
—10
—0
—-10
—_20 %‘(‘ 3DB
L4
—-60
Center 837 MHz 100 kHz/ Span 1 MHz
Nate: 1T4_NOV.2012 21:03:32
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4.7 Channel 4182 (UMTS/TM1: WCDMA)

® *RBW 50 kHz Marker
* VBW 500 kHz

1 [T1 ]

6.00 dBm
Ref 35 dBm Att 30 dB * SWT 500 ms 835.438461538 MHz
Offget 12]9 dB OBW 4.070514821 MHz
—30 Temp [T LT OgwWI
-1.23 aen|EN
834.3647431590 MHz
EEEY - |20 Temp |2 [T1 OHwW]
-1.75 aBm
LVL
838.4352549410 MHz
—10 T
4
Lo K e
i 1
—0
—-10 / \
20 / \ 3DB
[ M
- A
:Mw MNL
—-50
—-60
Center 836.4 MHz 1 MHz/ Span 10 MHz
Nate: 1T4_.NOV.2012 21:08:18
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4.8 Channel 251 (GSM/TM1:GPRS/GSM)

*RBW 10 kHz Marke
* VBW 30 kHz

r 1

[T1 1]

>

7.92 dBm

Ref 35 dBm Att 30 dB SWT 40 ms 848.824038462 MHz
Offget 1249 dB OBW240.384619385 kHz
—30 = TSmD TT THWT
11.99 aem|EM
! 848.6798071692 MHz
EE - |20 Temp |2 [(T1 OHWJ
o s jiav 2 14.50 dBm
LVL
848.920194308 MHz
—10
L, .
20 i#\ 3DB
| ., J i
——40
—-60
Center 848.8 MHz 100 kHz/ Span 1 MHz
Nate: 14 _NOV.2012 20:54:59
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4.9 Channel 251 (GSM/TM2:EDGE)

® * RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz 25.04 dBm
Ref 35 dBm Att 30 dB SWT 40 ms 848.777564103 MHz
Offget 1249 dB OBW241.987179487 kHz
—30 Temp T OHW T
v 1.37 aen|EM
[r[m h{ 848.679807692 MHz
EE - |20 Temp |2 (T1 OHWJ
12 1 .17 dBm
LVL
™ T2 848.921794872 MHz
—10
L, u%
—-10
[
20 3DB
—-30
F-40 o
—-50
—-60
Center 848.8 MHz 100 kHz/ Span 1 MHz
Nate: 14 _NOV.2012 21:03:46
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4.10 Channel 4233 (UMTS/TM1: WCDMA)

® * RBW 50 kHz Marker 1 [T1 ]
* VBW 500 kHz 6.16 dBm
Ref 35 dBm Att 30 dB * SWT 500 ms 846.023076923 MHz
Offget 12]9 dB OBW 4.0544871179 MHz
—30 Temp T THW T
-1.22 aen|EM
844.564741590 MHz
EEEY <[ 20 Temp |2 [T1 OHW]
112 x5 d.0s aem
LVL
848.61923(Q769 MHz
—10 T
KMWM
- 2
L, j
--10 / \\
20 [ \ 3DB
[ ,.M \«-\"‘-%‘ ey
SRTEETL M
—-40
—-50
—-60
Center 846.6 MHz 1 MHz/ Span 10 MHz
Date: 14 NOV 2012 21:08:31
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5 Appendix 2B: Occupied Bandwidth

5.1 Result Table

Test Mode RF Channel Occupied Bandwidth [kHZ] Verdict
512 243.58 Pass
GSM/TM1 661 243.59 Pass
810 241.99 Pass
512 250.00 Pass
GSM/TM2 661 245.19 Pass
810 248.40 Pass
Test Mode RF Channel Occupied Bandwidth [MHz] Verdict
9262 4.07 Pass
UMTS/TM1 9400 4.05 Pass
9538 4.07 Pass
Report No: Confidential Information of Huawei. Pagel9,
SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166




D

-
Huawel FCC Test Report of MU736

5.2 GSM/TM1:GPRS/GSM
Channel 512

® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz 25.10 dBm

Ref 35 dBm Att 30 dB SWT 40 ms 1.850187179 GHz
Offget 1342 dB OBW243.589743590 kHz
[—30 1 Temp T OHW ]
v 1d.97 aem| M
1.850074205 GHz
EEEY -+ [-20 Temp |2 [T1 OHW]
] e
ﬂ FZ 1.85032]795 GHz e
[—10 HA‘ \%K
[— 0
[--20 M#h 3DB
[—--30
W
0
[—-60
Center 1.8502 GHz 100 kHz/ Span 1 MHz
NDate: 14 _NOV.2012 20:38:16A
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5.3 GSM/TM2:EDGE
Channel 512

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz 20.59 dBm
Ref 35 dBm Att 30 dB SWT 40 ms 1.850198397 GHz
Offget 1342 dB OBW2H90.00000¢000 kHz
[—30 Temp T OHW ]
d.22 aen|EN
1.8500731397 GHz
EEEY -+ [-20 Temp |2 [T1 OHW]
2 x5 {.63 d&m
LVL
1.850323397 GHz
[—10 T
T2
[— 0
--20 ‘ﬁf 3pB
--30 i[w L
F-40 [f
g
[—-60
Center 1.8502 GHz 100 kHz/ Span 1 MHz
NDate: 14 _NOV.2012 20:44-:09
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5.4 UMTS/TM1: WCDMA
Channel 9262

® *RBW 50 kHz Marker 1 [Tl ]
* VBW 500 kHz 6.51 dBm
Ref 35 dBm Att 30 dB “SWT 500 ms .851438462 GHz
Offget 13]2 aB OBW .070514821 MHz
[—30 Temp T OHW ]
-f.05 dBm
.850364744 GHz
EEEY -+ [-20 Temp |2 [T1 OHW]
han i .02 aBm
.854439256 GHz
10 =
g&“uﬂnnAD\A—(‘vﬁ
b o
o
--10 / \

/

--30 i

LVL

[—--40
[—-50
[—-60
Center 1.8524 GHz 1 MHz/ Span 10 MHz
NDate: 14 _NOV.2012 21:14-:47
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5.5 GSM/TM1:GPRS/GSM
Channel 661

1 RMES Y

® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz 24.45 dBm
Ref 35 dBm Att 30 dB SWT 40 ms 1.880024038 GHz
offfet 13]2 aB oBW243.589744590 kHz
30 TTTD T OHwWT
1
.82 den|EM
1.879874205 GHz
Temp |2 [T1 OHW]
1.90 daBm
- LVL
T T2 1.880121795 GHz
10 tf;
I j[ k‘
-10
M mer
3DB

)

[—-30

[—-40

g

W

L™

--60

Center 1.88 GHz 100 kHz/

NDate: 1T4_.NOV.2012 20:38:29

Span

1 MHz
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5.6 GSM/TM2:EDGE
Channel 661

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz 20.85 dBm
Ref 35 dBm Att 30 dB SWT 40 ms 1.880025641 GHz
Offget 1342 dB OBW245.192301692 kHz
[—30 Temp T OHW ]
4.42 am|EN
. 1.879874603 GHz
EEEY -+ [-20 Temp |2 [T1 OHW]
aaca] .71 dBm
LVL
1.88012]Y795 GHz
[—10 T
T
L |
[—--10 Af \“Rh
[--20 “4];(ﬂ 3DB
Il
[—--30
"
0 M Lh*
[—-60
Center 1.88 GHz 100 kHz/ Span 1 MHz
NDate: 14 _NOV.2012 20:44:22
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5.7 UMTS/TM1: WCDMA

Channel 9400

® * RBW 50 kHz Marker 1 [T1 ]
* VBW 500 kHz 5.80 dBm
Ref 35 dBm Att 30 dB * SWT 500 ms 1.880016026 GHz
Offget 1342 dB OBW 4.0544871179 MHz
[—30 Temp T OHW ]
-1.27 aem| M
1.87798(Q769 GHz
EEYY - 20 Temp |2 [T1 OHwW]
m -1.75 dBm
LVL
1.882039256 GHz
[—10
y
It A o
Ir2
L /
[—-10 / \
[--20 \ 3DB
--30 u ‘(‘\N
--40
[--50
[—-60
Center 1.88 GHz 1 MHz/ Span 10 MHz
NDate: 14 _NOV.2012 21:15:00
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5.8 GSM/TM1:GPRS/GSM
Channel 810

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz 25.18 dBm
Ref 35 dBm Att 30 dB SWT 40 ms 1.909771154 GHz
Offget 1342 dB OBW241.987179487 kHz
[—30 T Temp T OHW ]
1d.11 aem| M
1.909674205 GHz
EEY - [-20 Temp |2 [T1 OHW]
= n
T - LVL
Q‘ 1.90992Q192 GHz
[—10 ‘f
[— 0
F-10 Dﬁd
[--20 3DB
[—--30 €
--40 fi .
M g
[—-60
Center 1.9098 GHz 100 kHz/ Span 1 MHz
Nate: 14 ._NOV.2012 20:38:473
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5.9 GSM/TM2:EDGE
Channel 810

® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz 21.81 dBm
Ref 35 dBm Att 30 dB SWT 40 ms 1.909790385 GHz
Offget 1342 dB OBW248.397439897 kHz
[—30 Temp T OHW ]
N .46 am|EM
1.909674603 GHz
Y - |20 Temp |2 [T1 OHwW]
2 x5 4.86 dBm
LVL
L 1.909929000 GHz
[—10
“\;:L
[— 0
| [[ﬂ‘ \
F-20 M‘ M :31%“ 3DB
[—--30 'a
-40 T
[—-60
Center 1.9098 GHz 100 kHz/ Span 1 MHz
NDate: 14 _NOV.2012 20:44:36
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5.100UMTS/TM1: WCDMA
Channel 9538

® *RBW 50 kHz Marker 1 [T1 ]
* VBW 500 kHz 6.05 dBm
Ref 35 dBm Att 30 dB * SWT 500 ms 1.906702564 GHz
Offget 1342 dB OBW 4.070514821 MHz
[—30 Temp T OHW ]
-1.92 aenm|EM
1.905564744 GHz
EEY - [-20 Temp |2 [T1 OHW]
m -1.74 dBm
LVL
1.909639256 GHz
10 T
A4
Y PR
I Ir2
L /
[—--10 / \
[--20 [ \ 3DB
[—--30
M,«a—r‘j “““""‘"“*N
[--50
[—-60
Center 1.9076 GHz 1 MHz/ Span 10 MHz
Nate: 14 _NOV.2012 21:15:14
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6 Appendix 3B: Occupied Bandwidth
6.1 Result Table

Test Mode RF Channel Occupied Bandwidth [MHz] Verdict
1312 4.07 Pass
UMTS/TM1 1412 4.07 Pass
1513 4.07 Pass
Report No: Confidential Information of Huawei. Page29,
SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166
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6.2 GSM/TM1: WCDMA
6.2.1 Channel 1312

® * RBW 50 kHz Marker 1 [T1 ]
* VBW 500 kHz 5.94 dBm
Ref 35 dBm Att 30 dB *SWT 500 ms 1.710989744 GHz
Offget 1342 dB OBW 4.070514821 MHz
[—30 Temp T OHW ]
-1.33 aenm| M
1.710364744 GHz
Y - |20 Temp |2 [T1 OHwW]
aaca] {.57 den
LVL
1.714439256 GHz
10 T
P poogelilion ket pimtompd
] >
L \
[—--10 / \
[--20 / \ 3DB
--30 M“N N
IO At
[—-40
[—-50
[—-60
Center 1.7124 GHz 1 MHz/ Span 10 MHz
NDate: 14 _NOV.2012 20:48:54
Report No: Confidential Information of Huawei. Page30,
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6.2.2 Channel 1412

® * RBW 50 kHz Marker 1 [T1 ]
* VBW 500 kHz 6.26 dBm
Ref 35 dBm Att 30 dB * SWT 500 ms 1.731438462 GHz
Offget 1342 dB OBW 4.070514821 MHz
[—30 Temp T OHW ]
-1.29 dBm “
1.730364744 GHz
Y - [-20 Temp |2 [T1 OHW]
m -1.55 dBm
LVL
1.734439256 GHz
[—10 T
Ao rmeobn ot
1%
L \
[--10 f \
[--20 / X 3DB
--30 wqu V\Q“
¥ W TN
M W
[—-40
[—-50
[—-60
Center 1.7324 GHz 1 MHz/ Span 10 MHz
Nate: 14 _NOV.2012 20:49:07
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6.2.3 Channel 1513

® *RBW 50 kHz Marker 1
*VBW 500 kHz

[T1 1]

5.92 dBm
Ref 35 dBm Att 30 dB *SWT 500 ms 1.754074359 GHz
Offget 13]J2 dB OBW 4.070514821 MHz
[—30 Temp T OHW ]
-1.62 dBm “
1.750564744 GHz
EEY 20 Temp |2 [T1 OHwW]
el .47 aBm
LVL
1.754639256 GHz
10 T
AT PRV NSRRI
i 1
o Rk
--10 [ \
3DB

| \

i M"M \“W

--40

[—-50
[—-60
Center 1.7526 GHz 1 MHz/ Span 10 MHz
Nate: 14 _NOV.2012 20:49:21
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Appendix 1C: Band Edges Compliance
6.3 GSM/TM1:GPRS/GSM

6.3.1 Left Edge

Ref 35 dBm

* RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.70 dBm
50 dB SWT 225 ms 823.985000000 MHz

Offget 1249 dB

—30

|ew
1 o [
x|
LVL
—10 JF
—-10
D1 -13 Bm F‘
—-20

LI

—-60

Start 823 MHz 200 kHz/ Stop 825 MHz
Nate: 14 _NOV.2012 21:00:11
Report No: Confidential Information of Huawei. Page33,
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6.3.2 Right Edge

%

Ref 35 dBm Att

50 dB SWT 225 ms

Channel 251

* RBW 3 kHz

*VBW 10 kHz -16.

Marker 1 [T1

88 dBm
849.015000000 MHz

Offget 1219 dB

30

10

[—-10
D1 -13 Bm

--20

[—-30

{
 hicbaghet

--60

Start 848 MHz 200 kHz/ Stop 850 MHz
NDate: 14 .NOV.2012 21:00:28
Report No: Confidential Information of Huawei. Page34,
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6.4 GSM/TM2:EDGE
6.4.1 Left Edge
Channel 128

@ * RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -23.22 dBm

Ref 35 dBm Att 50 dB SWT 225 ms 823.970000000 MHz
Offget 1219 dB
—30
=
EEY - -0
5]
LVL
10 [IMJ"“[%'
I }w \«T
—-10
D1 -13 Bm {l( “m'
—-20 +
v 3DB
—-30 ﬂ
--40 A f
—-60
Start 823 MHz 200 kHz/ Stop 825 MHz
Nate: T4 .NOV.2012 21:02:258
Report No: Confidential Information of Huawei. Page35,
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6.4.2 Right Edge
Channel 251

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -24.40 dBm

Ref 35 dBm Att 50 dB SWT 225 ms 849.005000000 MHz
offget 12f9 dB
30
ERERT - [-20

MAXH
‘ LVL
—10

—-10

A a
N

—-50

F-60

Start 848 MHz 200 kHz/ Stop 850 MHz

Nate: 14 _.NOV.2012 21:03:04

Report No: Confidential Information of Huawei. Page36,
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6.5 UMTS/TM1: WCDMA
6.5.1 Left Edge
Channel 4132

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -20.25 dBm

Ref 35 dBm Att 50 dB SWT 2.5 ms 823.915000000 MHz
offget 12f9 dm
30
BT - [-20

LA nd o g A TVT
AR UL el

;ﬂw”

—-10
D1 -13 Bm t‘

L oo ‘M ‘} 3DB
A N N T

—-30

—-40

—-50

—-60

Start 823 MHz 200 kHz/ Stop 825 MHz

Nate: 14 _NOV.2012 21:08:46

Report No: Confidential Information of Huawei. Page37,
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6.5.2 Right Edge
Channel 4233

® *RBW 50 kHz Marker 1 [Tl ]
*VBW 200 kHz -21.73 dBm

Ref 35 dBm Att 50 dB SWT 2.5 ms 849.085000000 MHz
offget 12)9 dB
30
BT - [-20

T P

F-10
D1 -13 Bm x

‘\ xB 3DB

—-30

—-40

—-50

—-60

Start 848 MHz 200 kHz/ Stop 850 MHz

Nate: 14_.NOV.2012 21:08:59

Report No: Confidential Information of Huawei. Page38,
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7 Appendix 2C: Band Edges Compliance

7.1 GSM/TM1:GPRS/GSM
7.1.1 Left Edge

Channel 512
® * RBW 3 kHz Marker 1 T
* VBW 10 kHz -20.43 dBm
Ref 35 dBm Att 50 dB SWT 225 ms .849980000 GHz

Offget 13J2 dB
30

1 RME gl
[MAXH
LVL
10 lu "
—0
[-10
D1 -13 Bm
[
3DB

Mt

Start 1.849 GHz 200 kHz/ Stop 1.851 GHz

--60

Nate: 14 _NOV.2012 20+41-09

Report No: Confidential Information of Huawei. Page39,
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7.1.2 Right Edge
Channel 810

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -20.30 dBm

Ref 35 dBm Att 50 dB SWT 225 ms 1.910020000 GHz

Offget 13]2 dB

30
[ 2 |
2 x5
LVL
10 T

--10

—-—r*‘—g‘ I

D1 -13 Bm E

--20

--30

--50

[--60

Start 1.909 GHz 200 kHz/ Stop 1.911 GHz

Nate: T4 _NOV.2012 20:41:22

Report No: Confidential Information of Huawei. Page40,
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7.2 GSM/TM2:EDGE

7.2.1 Left Edge
Channel 512
® “RBW 3 kHz Marker 1 ([T1 ]
* VBW 10 kHz -25.21 dBm
Ref 35 dBm Att 50 dB SWT 225 ms 1.850000000 GHz
Offget 13J]2 dB
[—30
[ 5 |

1 RMES Y
[MAXH

10 [h

|, f(ﬁ %

[ D1 -13 Bm f

[--20 3DB

[—-30

F-40

[—--50

--60

Start 1.849 GHz 200 kHz/ Stop 1.851 GHz
NDate: 14 .NOV.2012 20:43:40
Report No: Confidential Information of Huawei. Page41,
SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166
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7.2.2 Right Edge

Channel 810
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -24.07 dBm
Ref 35 dBm Att 50 dB SWT 225 ms 1.910010000 GHz
offfet 132 aB
30
[ 2|
a5
LVL
|, il
-o
—-10
D1 -13 ¢Bm | R
—-20 1 \ I 3pB
--30 .‘iﬂ
F-40 L
--50 i
-¢c0

Start 1.909 GHz

NDate: 1T4.NOV.2012 20:43:54

200 kHz/ Stop

1.911 GHz

Report No:

SYBH(Z-RF)008112012-2001

Confidential Information of Huawei.
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7.3 UMTS/TM1: WCDMA

7.3.1 Left Edge
Channel 9262

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -19.71 dBm

Ref 35 dBm Att 50 dB SWT 2.5 ms 1.850000000 GHz

Offget 13J2 dB

30

1 RMES Y

Wal

-10
D1 -13 Bm jt

--20

[—-30

[—-40

--50

--60

Start 1.849 GHz 200 kHz/ Stop 1.851 GHz

NDate: 14_.NOV.2012 21:15:29

Report No: Confidential Information of Huawei. Page43,
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7.3.2 Right Edge

%

Channel 9538

* RBW 50 kHz

* VBW 200 kHz

Marker 1 [T1

-20.28 dBm

Ref 35 dBm Att 50 dB SWT 2.5 ms 1.910005000 GHz
Offget 13J)]2 dB
[—30
[ 5 |
“[r20
2 x5
LVL
—M‘m “‘VEE %
5 \\K
[ D1 -13 Bm \‘?\
|
[--20 3DB
e et A it A
[—-30
[—-40
[—--50
[--60
Start 1.909 GHz 200 kHz/ Stop 1.911 GHz
NDate: 14 .NOV.2012 21:15:42
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8 Appendix 3C: Band Edges Compliance
8.1 UMTS/TM1: WCDMA

8.1.1 Left Edge

%

Ref 35 dBm

Channel 1312

* RBW 50 kHz Marker 1 Il

* VBW 200 kHz -
Att 50 dB SWT 2.5 ms .7099

]
20.64 dBm
60000 GHz

Offget 13

2 dB

30

1 RME gl

el

—10

MW

[-10

D1 -13

Bm

[—-20

[—-30

[—-40

--50

--60

Start 1.709 GHz

Nate: 14 _NOV.2012 20+49-:3%

200 kHz/ Stop

1.711 GHz

Report No:

SYBH(Z-RF)008112012-2001

Confidential Information of Huawei.
No Distribution without Written Permission
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8.1.2 Right Edge

Channel 1513

® *RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz -21.65 dBm
Ref 35 dBm Att 50 dB SWT 2.5 ms 1.755000000 GHz
Offget 13J)]2 dB
[—30
[ 5 |
B - 20
2 x5
10 ‘&uv..w“ LVL
[ “\'\
'\5‘\
[ D1 -13 Bm \\.
[--20 3DB
el i B b A e lsnringi
[—-30
F-40
[—--50
[--60
Start 1.754 GHz 200 kHz/ Stop 1.756 GHz
NDate: 14 .NOV.2012 20:49:49
Report No: Confidential Information of Huawei. Page46,
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9 Appendix 1D: Spurious Emission at Antenna Terminal

9.1 GSM/TM1:GPRS/GSM
9.1.1 Channel 128

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -45.10 dBm
Re f 35 dBm *Att 35 dB SWT 145 ms 0.355769231 kHz
Offget 12)7 dB
—30
|==
20
LVL
—10
— 0
—-10
20 3DB
—-30
D1 -33 Bm
—-40
1
[\m“'m\,
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Nate: 14 NOV.2012 ?20+55:14
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® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -46.42 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 150.000000000 kH=z
Offget 12]8 dB
[~30
20
LVL
[—10
[— 0
[--10
20 3pB
D1 -23 Bm
[--30
[--40
LﬁSO [ [
[--60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate: T4 _NOV.2012 20:55:K”8

Report No: Confidential Information of Huawei. Page48,
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*RBW 100 kHz Marker 1 [T1

* VBW 300 kHz

]

31.82

dBm

Ref 35 dBm *Att 35 dB SWT 1.3 s 825.000000000 MH=z
¥ffget 12]9 dB
30
[ 5 |
20
LVL
[—10
[— 0
[—--10
D1 -13 Bm
[--20 3DB
[—--30
e ol Keobsnmsiafit el A'iw “ihkh" K‘n‘h‘nh‘l"‘“r‘
[—-50
[—-60
Start 30 MHz 1.272 GHz/ Stop 12.75 GHz
NDate: 14 _NOV.2012 20:57:09
Report No: Confidential Information of Huawei. Page49,
SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166
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9.1.2 Channel 192

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -45.80 dBm
Ref 35 dBm *Att 35 dB SWT 145 ms 9.000000000 kH=z
Offget 12]7 dB
30
[ & |
1 PK] 20
2 x5
LVL
[—10
[— 0
[--10
[--20 3DB
[—--30
D1 -33 Bm
[—-40
~ 0l
WEWWM«T@WA‘ o ot dbpageen pepbtat g A
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Nate: 14 _NOV.2012 20:55:29
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Ref 35 dBm *Att

*RBW 10 kHz Marker 1 [T1 ]

*VBW 30 kHz -44.73 dBm

35 dB SWT 300 ms 150.000000000 kHz

Off 12]8 dB

30

20

[—10

--10

--20

D1 -23

--30

—-40
y

MWWWWMWW

[--60

Start 150 kHz

2.985 MHz/ Stop 30 MHz

NDate: 14 _NOV.2012 20:56:113
Report No: Confidential Information of Huawei. Pageb1,
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*RBW 100 kHz Marker 1 [T1 ]

* VBW 300 kHz 31.

70

dBm

Ref 35 dBm *Att 35 dB SWT 1.3 s 825.000000000 MH=z
¥ffget 12]9 dB
30
[ 5 |
20
LVL
[—10
[— 0
[—--10
D1 -13 Bm
[--20 3DB
[—--30
kL ‘;‘M it MRl JAK ik atoudid 'L'""Jv" Kokt SR e B ol ]
[—-50
[—-60
Start 30 MHz 1.272 GHz/ Stop 12.75 GHz
NDate: 14 _NOV.2012 20:58:49
Report No: Confidential Information of Huawei. Pageb52,
SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166
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9.1.3 Channel 251

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -45.33 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 10.355769231 kHz
Offget 12]7 dB
[~30
[ 2 |
1 PK] 20
2 x5
LVL
[—10
[— 0
--10
[--20 3DB
[--30
D1 -33 Bm
[--40
1
L‘”@MWM‘WMMEMMMM&
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Nate: 14 _NOV.2012 20:55:43
Report No: Confidential Information of Huawei. Pageb3,
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*RBW 10 kHz Marker 1 [T1 ]

* VBW 30 kHz -46.69 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 197.836538462 kHz
Offget 12]8 dB
30
[ 5 |
20
[—10
[— 0
[—--10
[--20 3DB
D1 -23 Bm
[—--30
[—--40
[
[—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
NDate: 14 _NOV.2012 20:56:27
Report No: Confidential Information of Huawei. Pageb4,
SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166
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%

*RBW 100 kHz
* VBW 300 kHz

Mar

ker 1 [T1

]

31.34 dBm

Ref 35 dBm *Att 35 dB SWT 1.3 s 845.384615385 MHz
QL,ff et 12]9 dB
30
[ 5 |
20
LVL
[—10
[— 0
[—--10
D1 -13 Bm
[--20 3DB
[—--30
oo stid sttt T T S et
[—-50
[—-60
Start 30 MHz 1.272 GHz/ Stop 12.75 GHz
NDate: 14 _NOV.2012 20:59:K”7
Report No: Confidential Information of Huawei. Pageb5,
SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166
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9.2 GSM/TM2:EDGE
9.2.1 Channel 128

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -47.96 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 10.581730769 kHz
Offget 12]7 dB
[~30
[ 2 |
1 PK] 20
2 x5
LVL

[—10

[— 0

--10

[--20 3pB

[--30

D1 -33 Bm

[--40

1

%

AL TR YSRR [ DR NN\ WY NN

Start 9 kHz 14.1 kHz/ Stop 150 kHz
NDate: 14 _NOV.2012 21:04:01
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Ref 35

dBm

*RBW 10 kHz
* VBW 30 kHz
*Att 35 dB SWT 300 ms

Marker 1 [T1 ]
-46.26 dBm
197.836538462 kHz

Off

8

dB

30

20

[—10

--10

--20

D1 -23

--30

--40

i

ool o bt

Rkttt e il

[--60

Start 1

Nate: T4 _NOV.2012

50 kHz

21:04:44

2.985 MHz/

Stop 30 MHz
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SYBH(Z-RF)008112012-2001
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No Distribution without Written Permission Total166



Huawel FCC Test Report of MU736

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 25.60 dBm

Ref 35 dBm *Att 35 dB SWT 1.3 s 825.000000000 MH=z
Offget 12]9 dB
30—
Y [ 2 |
20
LVL
[—10
[— 0
[--10
D1 -13 Bm
[--20 3DB
[--30
. [P Py
WW%WWW&WWW““-
[--50
[--60
Start 30 MHz 1.272 GHz/ Stop 12.75 GHz
NDate: 14 _NOV.2012 21:05:28
Report No: Confidential Information of Huawei. Pageb8,

SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166
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9.2.2 Channel 192

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -50.94 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.000000000 kH=z
Offget 12]7 dB
[~30
[ 2 |
1 PK] 20
2 x5
LVL
[—10
[— 0
--10
[--20 3DB
[--30
D1 -33 Bm
[--40
%ﬁm (e
bty o fo e\, AAW
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Nate: 14 _NOV.2012 21:04:158
Report No: Confidential Information of Huawei. Pageb9,
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*RBW 10 kHz Marker 1 [T1

* VBW 30 kHz

]

-46.53 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 197.836538462 kHz
Offget 12]8 dB
30
[ 5 |
20
LVL
[—10
[— 0
[—--10
[--20 3DB
D1 -23 Bm
[—--30
[—--40
[
L@-‘wm il L4
[—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
NDate: 14 _NOV.2012 21:04:59
Report No: Confidential Information of Huawei. Page60,
SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166
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® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 24.46 dBm

Ref 35 dBm *Att 35 dB SWT 1.3 s 825.000000000 MH=z
Offget 12]9 dB
[~30
1
v [ 2 |
20
LVL
[—10
[— 0
[--10
D1 -13 Bm
[--20 3DB
[--30
[--50
[--60
Start 30 MHz 1.272 GHz/ Stop 12.75 GHz
NDate: 14 _NOV.2012 21:05:47%
Report No: Confidential Information of Huawei. Page61,
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9.2.3 Channel 251

]

® *RBW 1 kHz Marker 1 [T1
*VBW 10 kHz -51.12 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.000000000 kHz
Offget 12)7 dB
[—30
[ 5 |
1 PK pll
[MAXH
LVL
—10
[— 0
F-10
[--20 3DB
[—-30
D1 -33 Bm
F-40
%mﬁm
Start 9 kHz 14.1 kHz/ Stop 150 kHz
NDate: 14 _NOV.2012 21:04:29
Report No: Confidential Information of Huawei. Page62,
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*RBW 10 kHz Marker 1 [T1

* VBW 30 kHz

]

-45.56 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 150.000000000 kH=z
Offget 12]8 dB
30
[ 5 |
20
[—10
[— 0
[—--10
[--20 3DB
D1 -23 Bm
[—--30
[—--40
y
WW@MWWWW
[—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
NDate: 14 _NOV.2012 21:05:11%
Report No: Confidential Information of Huawei. Page63,
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® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 26.94 dBm

Ref 35 dBm *Att 35 dB SWT 1.3 s 845.384615385 MHz

Offget 1219 dB

30

20

[—10

--10

D1 -13 Bm

--20

--30

S

--50

[--60

Start 30 MHz 1.272 GHz/ Stop 12.75 GHz

Nate: T4 _NOV.2012 21:05:57
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9.3 UMTS/TM1: WCDMA
9.3.1 Channel 4132

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -51.39 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.000000000 kHz

Offget 12]7 dB

30

[—10

--10

--20

--30

D1 -33 Bm

--40

M“‘M &Wﬂrj‘\k‘ Mn&ﬂquwmﬂrhw

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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*RBW 10 kHz Marker 1 [T1 ]

* VBW 30 kHz -45.85 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 197.836538462 kHz
Offget 12]8 dB
30
[ 5 |
20
[—10
[— 0
--10
--20 3DB
D1 -23 Bm
[—--30
[—--40
s
wWWWWWWMMMMMwM
[—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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%

Ref 35 dBm *Att

35 dB SWT 1.3 s

*RBW 100 kHz
* VBW 300 kHz

Marker 1 [T1

16.74 dBm
825.000000000 MHz

Offget 1219 dB

30

R 20—

[—10

--10

D1 -13 Bm

--20

--30

= Ao ol \ﬂ%aql'" P

Lovtlomdg | s or N
€ va‘W

--50

[--60

Start 30 MHz

Nate: T4 _NOV.2012 21:10:42

1.272 GHz/ Stop 12.75 GHz
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9.3.2 Channel 4182

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -52.28 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.000000000 kHz

Offget 1217 dB

30

1 PK g

LVL

10

[-10

--20

[—-30
D1 -33 Bm

[—-40

[--50

WVU'\AMW&W Fe oA g Ay e et

--60 L3 L2

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -46.00 dBm
Ref 35 dBm *Att 35 dB SWT 300 ms 197.836538462 kHz
Offget 12]8 dB
30
[ 5 |
20
LVL
[—10
[— 0
[—--10
[--20 3DB
D1 -23 Bm
[—--30
[—--40
s
WMMMWWWW@
[—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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*RBW 100 kHz Marker 1 [T1 ]

* VBW 300 kHz 15.15 dBm

Ref 35 dBm *Att 35 dB SWT 1.3 s 825.000000000 MH=z
Offget 12]9 dB
30
[ 5 |
R
v
[—10
[— 0
[—--10
D1 -13 Bm
[--20 3DB
[—--30
[—-50
[—-60
Start 30 MHz 1.272 GHz/ Stop 12.75 GHz
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9.3.3 Channel 4233

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -51.12 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 11.485576923 kHz
Offget 12]7 dB
[~30
[ 2 |
1 PK] 20
2 x5
LVL

[—10

[— 0

--10

[--20 3DB

[--30

D1 -33 Bm
[--40
1

m a4 fi ol

. W“A&JU NQWWAAN‘AJ [

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -47.62 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 197.836538462 kHz

Offget 12]8 dB

30

20

[—10

--10

--20

D1 -23 Bm

--30

i R b o Mt g ke A M o

[--60

Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate: T4 _NOV.2012 21:10:27
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® *RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz 15.29 dBm
Ref 35 dBm *Att 35 dB SWT 1.3 s 845.384615385 MHz
Offget 12]9 dB
30
[ 5 |
20—
Y
LVL
[—10
[— 0
[—--10
D1 -13 Bm
[--20 3DB
[—--30
[—-50
[—-60
Start 30 MHz 1.272 GHz/ Stop 12.75 GHz
NDate: 14 _NOV.2012 211111
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10 Appendix 2D: Spurious Emission at Antenna Terminal

10.1 GSM/TM1:GPRS/GSM
10.1.1 Channel 512

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -51.12 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.903846154 kHz
Offget 1217 dB
[—30
[ 2 |
1 PK] 20
a5
LVL
[—10
[— 0
[--10
[--20 3DB
[--30
--40
D1 -43 Bm
1
)
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -44.82 dBm
Ref 35 dBm *Att 35 dB SWT 300 ms 150.000000000 kH=z
Offget 1248 dB
30
[ 5 |
20
LVL
[—10
[— 0
[—--10
[--20 3DB
[—--30
D1 -33 Bm
T740
y
MWMWWW
[—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
NDate: 14 _NOV.2012 20:39:4?2
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® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 28.88 dBm

Ref 35 dBm *Att 35 dB SWT 115 ms 1.822179487 GHz

offget 129 dB

30
20
LVL
[—10
[— 0
[—--10
D1 -13 Bm
[--20 3DB
[—--30 "
¥ - Ry
[Pt MM&MWMWW A AR fit s ped S

--40

--50

[--60

Start 30 MHz 1.997 GHz/ Stop 20 GHz
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10.1.2 Channel 661

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -52.28 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.000000000 kHz

Offget 12]7 dB

30

[—10

--10

--20

--30

--40
D1 -43 Bm

:—50

WWWW&NM«MWWW

[--60

Start 9 kHz 14.1 kHz/ Stop 150 kHz

Nate: T4 _NOV.2012 20:39:12
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® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -46.26 dBm
Ref 35 dBm *Att 35 dB SWT 300 ms 150.000000000 kH=z
Offget 12]8 dB
30
[ 5 |
20
LVL
[—10
[— 0
[—--10
[--20 3DB
[—--30
D1 -33 Bm
[—--40
y
WMWMWWWM
[—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
NDate: 14 _NOV.2012 20:39:5A
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® * RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 28.67 dBm

Ref 35 dBm *Att 35 dB SWT 115 ms 1.854182692 GHz

Offget 1219 dB

[—30
-20
LVL
[—10
[— 0
—-10
D1 -13 Bm
[--20 3DB
--30
WMWWWMM oAttt Riere d A

--40

--50

[--60

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Nate: T4 _NOV.2012 20:40:40
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10.1.3 Channel 810

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -50.68 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.000000000 kHz

Offget 12]7 dB

30

[—10

--10

--20

--30

--40
D1 -43 Bm

sttt s A ARt I o o A Lkt

Start 9 kHz 14.1 kHz/ Stop 150 kHz

[--60

Nate: T4 _NOV.2012 20:39:27
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*RBW 10 kHz Marker 1 [T1 ]

* VBW 30 kHz -45.61 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 150.000000000 kH=z
Offget 12]8 dB
30
[ 5 |
20
LVL

[—10

[— 0

[—--10

[--20 3DB

[—--30

D1 -33 Bm

[—--40

y

%50

[—-60

Start 150 kHz 2.985 MHz/ Stop 30 MHz
NDate: 14 _NOV.2012 204010
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® * RBW 1 MHz Marker 1 [T1
* VBW 3 MHz -29.80 dBm
Ref 35 dBm *Att 35 dB SWT 115 ms 2.654262821 GHz
Offget 12]9 dB
30
- 20
LVL
10
o
F-10
D1 -13 {iBm
[--20 3DB
1
F-30 gi i E E X Py
-40
F-50
-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz

Nate: T4 _NOV.2012

20:40:54
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10.2GSM/TM2:EDGE
10.2.1 Channel 512

® «RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -51.39 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 10.581730769 kHz
Offget 1217 dB
[—30
[ 2 |
1 PK| 20
[MAXH
LVL

[—10

—0

[--10

[--20 3DB

[—-30

[—-40

D1 -43 Bm

1

%

WWW%WW Wwﬁmw

Start 9 kHz 14.1 kHz/ Stop 150 kHz
NDate: 14 .NOV.2012 20:44:51
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® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -47.20 dBm
Ref 35 dBm *Att 35 dB SWT 300 ms 150.000000000 kH=z
Offget 12]8 dB
30
[ 5 |
20
LVL
[—10
[— 0
[—--10
[--20 3DB
[—--30
D1 -33 Bm
[—--40
WWWWM@WWW
[—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
NDate: 14 _NOV.2012 20:45:38%
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® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 27.89 dBm

Ref 35 dBm *Att 35 dB SWT 115 ms 1.822179487 GHz

Offget 1219 dB

30 v
-20
LVL
[—10
[— 0
[—--10
D1 -13 Bm
[--20 3DB
[ [p’ sty i e e S it et Pk R Mol el

--50

[--60

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Nate: T4 _NOV.2012 20:46:18
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10.2.2 Channel 661

® *RBW 1 kHz
* VBW 10 kHz

Marker 1 [T1

]

-49.11 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.000000000 kHz
Offget 12)7 dB
[—30
[ 5 |
1 PK pl
[MAXH
LVL
—10
[— 0
[—-10
-_20 3DB
[—-30
F-40
D1 -43 Bm
:
-50
Start 9 kHz 14.1 kHz/ Stop 150 kHz
NDate: 14 .NOV.2012 20:45:05
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/% *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -46.69 dBm
Ref 35 dBm *Att 35 dB SWT 300 ms 150.000000000 kH=z
Offget 12]8 dB
[~30
20
LVL
10
o
[--10
[--20 3DB
[--30
D1 -33 Bm
[--40
LﬂSO [ [
[--60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate: T4 _NOV.2012 20:45:49
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® *RBW 1 MHz Marker 1 [T1
* VBW 3 MHz 25.82 dBm
Ref 35 dBm *Att 35 dB SWT 115 ms 1.854182692 GHz
Offget 12]9 dB
30 T
¥ [ 5 |
20
LVL
[—10
[— 0
[—--10
D1 -13 Bm
[--20 3DB
[—--30
Jacgor M‘MW%«MWWWWW
[—--40
[—-50
[—-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
NDate: 14 _NOV.2012 20:46:33
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10.2.3 Channel 810

]

® *RBW 1 kHz Marker 1 [T1
*VBW 10 kHz -49.86 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.000000000 kHz
Offget 12)7 dB
[—30
[ 5 |
1 PK pl
[MAXH
LVL
—10
[— 0
[—-10
[--20 3DB
[—-30
[—-40
D1 -43 Bm
-50
VWMM&M«WM;@W&M#&@Q&
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -46.86 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 150.000000000 kH=z
Offget 12]8 dB
[~30
20
LVL
[—10
[— 0
[--10
20 3pB
[--30
D1 -33 Bm
[--40
y
EqSOl
[--60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate: T4 _NOV.2012 20:46:01%
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® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 26.14 dBm

Ref 35 dBm *Att 35 dB SWT 115 ms 1.886185897 GHz

Offget 12]9 dB
30 T

20

[—10

--10

D1 -13 Bm

--20

--30

B gttt e P M el smpetict g MR o f B

--40

--50

[--60

Start 30 MHz 1.997 GHz/ Stop 20 GHz

Nate: T4 _NOV.2012 20:46:47
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10.3UMTS/TM1: WCDMA
10.3.1 Channel 9262

® «RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -50.94 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.000000000 kHz

Offget 1217 dB

30

1 PK] 20

10

-10

--20

[—-30

[—-40
D1 -43 Bm

R T

--60 I L3

Start 9 kHz 14.1 kHz/ Stop 150 kHz

NDate: 1T4_.NOV.2012 21:15:K7
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*RBW 10 kHz Marker 1 [T1 ]

*VBW 30 kHz -47.93 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 150.000000000 kH=z
Offget 12]8 dB
30
[ 5 |
20
LVL
[—10
[— 0
[—--10
[--20 3DB
[—--30
D1 -33 Bm
[—--40
<50 L
[—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
NDate: 14 _NOV.2012 21:16:41
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® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 22.77 dBm
Ref 35 dBm *Att 35 dB SWT 115 ms 1.854182692 GHz
Offget 12]9 dB
30
1 [ 5 |
A\ 4
20
LVL
[—10
[— 0
[—--10
D1 -13 Bm
[--20 3DB
[—--30
Wwwwww
[—--40
[—-50
[—-60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
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10.3.2 Channel 9400

]

® *RBW 1 kHz Marker 1 [T1
*VBW 10 kHz -50.26 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 11.033653846 kHz

Offget 12]7 dB

30

[—10

--10

--20

--30

--40
D1 -43 Bm

1

M’“"\MMWWM ool s

et

[--60 a2

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -46.42 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 197.836538462 kHz
Offget 1248 dB
30
-20
LVL
10
o
--10
[--20 3DB
--30
D1 -33 Bm
--40
[
-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Nate: T4 _NOV.2012 21:16:55
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® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 22.16 dBm

Ref 35 dBm *Att 35 dB SWT 115 ms 1.854182692 GHz
Offget 12]9 dB
[~30
1 [ 2 |
A\ 4
20
LVL
[—10
[— 0
[--10
D1 -13 Bm
[--20 3DB
[--40
[--50
[--60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
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10.3.3 Channel 9538

%

Ref 35

dBm

* RBW 1 kHz Marker 1 [T1

]

*VBW 10 kHz -50.26 dBm

*Att 35 dB SWT 145 ms 9.677884615 kHz

Off

30

1 PK g

LVL

10

[-10

--20

[—-30

[—-40

D1 -43 Bm

-50

--60

mmwm&km@@w

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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*RBW 10 kHz Marker 1 [T1 ]

*VBW 30 kHz -47.14 dBm

Ref 35 dBm *Att 35 dB SWT 300 ms 197.836538462 kHz
Offget 12]8 dB
30
[ 5 |
20
LVL

[—10

[— 0

[—--10

[--20 3DB

[—--30

D1 -33 Bm

[—--40

s

WMMWWM itk

[—-60

Start 150 kHz 2.985 MHz/ Stop 30 MHz
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® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 22.41 dBm

Ref 35 dBm *Att 35 dB SWT 115 ms 1.886185897 GHz
Offget 12]9 dB
[~30
il [ 2 |
v
20
LVL
[—10
[— 0
[--10
D1 -13 Bm
[--20 3DB
[--30
PPN A VI I R R e
[--40
[--50
[--60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
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11 Appendix 3D: Spurious Emission at Antenna Terminal

11.1UMTS/TM1: WCDMA
11.1.1 Channel 1312

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -48.48 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 9.225961538 kHz
Offget 1217 dB
[—30
[ 5 |
1 PK pyl
[MAXH
LVL
10
—0
[—-10
20 3DB
[—-30
[—-40
D1 -43 Bm
I
v
-50
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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® *RBW 10 kHz Marker 1 [T1
* VBW 30 kHz -46.21 dBm
Ref 35 dBm 35 dB SWT 300 ms 197.836538462 kHz
Offget 12]8 dB
30
[ 5 |
20
LVL
[—10
[— 0
[—--10
[--20 3DB
[—--30
D1 -33 Bm
[—--40
[—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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® * RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 22.75 dBm

Ref 35 dBm *Att 35 dB SWT 115 ms 1.694166667 GHz
Offget 12]9 dB
[~30
1 [ 2 |
A 4
20
LVL
[—10
[— 0
[--10
D1 -13 Bm
[--20 3DB
[--30
F— LT TN PP S 3 ST P Y Bl it daiaaaie
[--40
[--50
[--60
Start 30 MHz 1.997 GHz/ Stop 20 GHz
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12 Appendix 1E: Radiated spurious emission
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12.2.3 Traffic Mode (3GHz-18GHz)
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12.3WCDMA BNAD V
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12.3.3 Traffic Mode (3GHz-18GHz)
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12.4HSDPA BNAD V

12.4.1 Traffic Mode (9kHz-30MHz)
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12.4.2 Traffic Mode (30MHz-3GHz)

20T
HLevelin dBm

101

-101

-20T

30T

-401

501

-60t

-70T

80T

-901

-100 +—————— t t ——— t i
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G
Frequency in Hz

Report No: Confidential Information of Huawei. Page120,
SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166



)

-
Huawel FCC Test Report of MU736

12.4.3 Traffic Mode (3GHz-18GHz)
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12.5HSUPA BNAD V

12.5.1 Traffic Mode (9kHz-30MHz)
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12.5.3 Traffic Mode (3GHz-18GHz)
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13 Appendix 2E: Radiated spurious emission

13.1GPRS 1900
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13.1.2 Traffic Mode (30MHz-3GHz)
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13.1.3 Traffic Mode (3GHz-18GHz)

307
201

101

| Level indBm

-201
-30
0]
-50-
-60 1
-70
-80
-90

-100

-101

-110

3G

5G 6 7 8 9 10G
Frequency in Hz

18G

Report No:

SYBH(Z-RF)008112012-2001

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel27,
Total166



)

-
Huawel FCC Test Report of MU736

13.1.4 Traffic Mode (18GHz-26.5GHz)
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13.2EDGE 1900
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13.2.2 Traffic Mode (30MHz-3GHz)
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13.2.3 Traffic Mode (3GHz-18GHz)
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13.3WCDMA BAND I
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13.3.4 Traffic Mode (18GHz-26.5GHz)
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13.4HSDPA BAND Il
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13.4.3 Traffic Mode (3GHz-18GHz)
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13.5.3 Traffic Mode (3GHz-18GHz)
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14 Appendix 3E: Radiated spurious emission

14.1WCDMA BAND IV
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14.1.2 Traffic Mode (30MHz-3GHz)
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14.1.3 Traffic Mode (3GHz-18GHz)
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14.2.2 Traffic Mode (30MHz-3GHz)
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14.2.3 Traffic Mode (3GHz-18GHz)
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14. 3HSUPA BAND IV
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14.3.3 Traffic Mode (3GHz-18GHz)
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15 Appendix 1F: Frequency Stability

15.1 Frequency Error vs. Temperature

Test Mode gr']: Volt. Temp. Fre([qHZE]rror ra::torequ[.p\srﬁ] 2('): Eecq [L;/sm] [II_JiI;nni:] Verdict
-30°C -9 -0.01075 2.5 Pass
-20°C 14 0.01673 2.5 Pass
-10 °C -21 -0.02509 2.5 Pass
0°C 28 0.03345 2.5 Pass
GSM/TM1 M VN 10 °C -23 -0.02748 - 2.5 Pass
20°C 14 0.01673 2.5 Pass
30°C -9 -0.01075 2.5 Pass
40 °C 15 0.01792 2.5 Pass
50 °C -23 -0.02748 2.5 Pass
-30°C -25 -0.02987 2.5 Pass
-20°C -17 -0.02031 2.5 Pass
-10 °C -10 -0.01195 - +2.5 Pass
0°C 8 0.00956 2.5 Pass
GSM/TM2 M VN 10 °C -6 -0.00717 - +2.5 Pass
20 °C -17 -0.02031 2.5 Pass
30°C 12 0.01434 - +2.5 Pass
40 °C 15 0.01792 2.5 Pass
50 °C 16 0.01912 - +2.5 Pass
-30 °C 16 0.01912 2.5 Pass
-20 °C 22 0.02628 - +2.5 Pass
UMTS/ " N -10 °C 15 0.01792 2.5 Pass
™1 0°C 12 0.01434 +2.5 Pass
10 °C -25 -0.02987 2.5 Pass
20 °C -13 -0.01553 - 25 Pass
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RF Freq. Error Freq. vs. Freq. vs. Limit .
Test Mode Ch. Volt. Temp. [Hz] rated [oppm] | 20 °C [ppm] [opm] Verdict
30°C -9 -0.01075 +2.5 Pass
40 °C 26 0.03106 2.5 Pass
50 °C 21 0.02509 +2.5 Pass
Report No:

SYBH(Z-RF)008112012-2001

Confidential Information of Huawei.

Pagel55,

No Distribution without Written Permission Total166




Huawel FCC Test Report of MU736

15.2 Frequency Error vs. Voltage

RF Freq. Error Freq. vs. Freq. vs. Limit .
Test Mode Ch. Temp. Volt. [Hz] rated [ppm] 20 °C [ppm] [ppm] Verdict
VL -13 -0.01553 +2.5 Pass
GSM/TM1L | M ™ VN -13 -0.01553 +2.5 Pass
VH 23 0.02748 +2.5 Pass
VL -18 -0.02151 --- +2.5 Pass
GSM/TM1 | M ™ VN -10 -0.01195 +2.5 Pass
VH -12 -0.01434 +2.5 Pass
VL 20 0.02389 --- +2.5 Pass
U'IMlles : M ™ VN 16 0.01912 25 | Pass
VH 24 0.02867 --- +2.5 Pass
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16 Appendix 2F: Frequency Stability

16.1 Frequency Error vs. Temperature

Test Mode (F:f _ Volt. Temp. FFG?HE]ITOF rz;:t:jq[.p\;)srﬁ] 2C|): [,Eéq[[:’;m] [;i‘;nni]t] Verdict
-30°C 23 0.01223 2.5 Pass
-20°C 16 0.00851 2.5 Pass
-10 °C 19 0.01011 2.5 Pass
0°C -24 -0.01277 - 2.5 Pass
GSM/TM1 M VN 10 °C 27 0.01436 - +2.5 Pass
20°C 19 0.01011 2.5 Pass
30°C -8 -0.00426 2.5 Pass
40 °C -13 -0.00691 2.5 Pass
50 °C 24 0.01277 2.5 Pass
-30°C -10 -0.00532 2.5 Pass
-20 °C -8 -0.00426 - +2.5 Pass
-10 °C 14 0.00745 2.5 Pass
0°C 15 0.00798 - +2.5 Pass
GSM/TM2 M VN 10 °C -20 -0.01064 - +2.5 Pass
20 °C 23 0.01223 - +2.5 Pass
30°C 21 0.01117 2.5 Pass
40 °C -22 -0.01170 - +2.5 Pass
50 °C 19 0.01011 2.5 Pass
-30 °C -19 -0.01011 - +2.5 Pass
-20°C -15 -0.00798 2.5 Pass
UMTS/ M N -10 °C -14 -0.00745 - 25 Pass
™1 0°C 17 0.00904 +2.5 Pass
10 °C -20 -0.01064 - 25 Pass
20°C -20 -0.01064 2.5 Pass
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RF Freq. Error Freq. vs. Freq. vs. Limit .
Test Mode Ch. Volt. Temp. [Hz] rated [ppm] | 20 °C [ppm] [opm] Verdict
30°C 23 0.01223 +2.5 Pass
40 °C 22 0.01170 2.5 Pass
50 °C -7 -0.00372 +2.5 Pass
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16.2 Frequency Error vs. Voltage

RF Freq. Error Freq. vs. Freq. vs. Limit .
Test Mode Ch. Temp. Volt. [Hz] rated [ppm] 20 °C [ppm] [opm] Verdict
VL -24 -0.01277 +2.5 Pass
GSM/TM1 M TN VN -11 -0.00585 +2.5 Pass
VH 9 0.00479 +2.5 Pass
VL -19 -0.01011 +25 Pass
GSM/TM1 M TN VN 15 0.00798 +2.5 Pass
VH 7 0.00372 +25 Pass
VL -21 -0.01117 +2.5 Pass
UMTS/ M ™ VN 20 0.01064 25 | Pass
™1
VH 28 0.01489 +2.5 Pass
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17 Appendix 3F: Frequency Stability
17.1 Frequency Error vs. Temperature

Test Mode CRE Volt. Temp. Fre(ﬁ_.IZE]rror ra::ttra%qu\srﬁ] 2('): Eecq [;;/;m] [II_JiI;nni:] Verdict
-30 °C -15 -0.00866 2.5 Pass
-20°C -14 -0.00808 2.5 Pass
-10°C 15 0.00866 2.5 Pass
0°C -13 -0.00750 2.5 Pass
UMT]_S/TM M VN 10 °C -22 -0.01270 - +2.5 Pass
20°C -21 -0.01212 2.5 Pass
30°C -10 -0.00577 2.5 Pass
40 °C 22 0.01270 2.5 Pass
50 °C 20 0.01154 2.5 Pass
17.2Frequency Error vs. Voltage
Test Mode g’: _ Temp. Volt. Fre([qHE]rror raFt;%q[.p\;Srﬁ] 5 ('): [%q [r;ﬁm] [bignni]t] Verdict
VL 13 0.00750 2.5 Pass
UMTlS/TM M 20 °C VN -23 -0.01328 - +2.5 Pass
VH -10 -0.00577 - +2.5 Pass
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18 Appendix G: Receiver Spurious Emissions

This test was carried out in all the test modes, Here only the worst test result was shown.

18.130MHz-1GHz
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MEASUREMENT RESULT: QP Detector

Frequency Level Transd Limit Margin Height Azimuth Polarisation

MHz dBpV/m dB dBpV/m dB cm deg
32.760000 23.80 14.8 40.0 16.2 178.0 135.00 VERTICAL
38.640000 23.20 15.2 40.0 16.8 100.0 231.00 VERTICAL
57.600000 22.60 13.8 40.0 174 200.0 119.00 VERTICAL
98.220000 20.60 13.2 43.5 22.9 100.0 146.00 VERTICAL
166.740000 18.40 104 43.5 25.1 100.0 80.00 VERTICAL
528.120000 27.10 19.7 46.0 18.9 100.0 57.00 VERTICAL

Report No: Confidential Information of Huawei. Pagel61,

SYBH(Z-RF)008112012-2001 No Distribution without Written Permission Total166




W

-

HUAWEI

FCC Test Report of MU736

18.21GHz-18GHz
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MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin Height Azimuth Polarisation
MHz dBuVv/m | dB dBpVvV/m dB cm deg
2420.500000 33.90 -10.4 74.0 40.1 100.0 128.00 VERTICAL
6853.000000 41.30 2.1 74.0 32.7 100.0 351.00 HORIZONTAL
14538.600000 48.60 14.5 74.0 25.4 100.0 180.00 HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin Height Azimuth Polarisation
MHz dBuv/im | dB dBuVv/m dB cm deg
2386.200000 21.20 -10.5 54.0 32.8 100.0 219.00 VERTICAL
6862.100000 28.90 2.2 54.0 25.1 100.0 144.00 HORIZONTAL
14538.100000 36.00 14.5 54.0 18.0 100.0 26.00 VERTICAL
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